6005
B i

SEWING MACHINE

¢ X

. 7 )
e ' S WA

s fﬂiﬂfﬂfa' /a;»wﬁf«#*’,”'W”ﬂ%ij
TRAGSRER / BH4EA




HRFLERT, AL IS AL B E 26, BELT I SLMITL R ( BS4-1) BRI EMN
SUMEE—FLIEL, Mt E e, FURZA, ETFHATLEHEHR (EE8-7) hiTL,

DU AR A IR T U6 HAT 5 S Al (2 ( B2 82 ) K.

BT AT AL, L MEHRO T BN $HT 2 T % i\ B R, HrA T FLR Ay,

BRI, MTFM, el staRm 2,

Threading the Machine

; See threading chart fig 1, Take thread from spool on cotton stud,through thread guide stud No.4-1 and thread

tension guide of first hole,forward and over between the tension discs throuth of second hole,down and through
the hole in the needle bar tension plate No.8-7

Now turn the machine pulley until the needle bar tension plunger No.8-2 opens.and open front feed disc, pass
thread under the needle and back under the needle bar into thread slot in the needle bar thension plate,

Loop thread over tension plunger No.8-2 draw forward close up under the needle bar and into the hole in the
tension plate through which the needle protrudes,

Now,from the underside,pass the thread up through the needie eye.

- FHe poH

| FHECHASR AT RIEIHT S b E R A IR E (2, 4-1) SEUSH).
| Eﬁ%ﬂ&.WEW$Aﬁﬁ{mﬁﬁﬁﬁ}ﬁﬁﬂﬁ;Eﬁmﬂﬁ,Wmﬁﬁmxkﬁmtmﬁﬁ
| 18 ) #rEhiga .,

|

Thread Tension:

The tension on the needle thread is regutaling by turning thread unt No.4-1 at the left of thread tension.
To increase thread tension,turn the tension unt toward you (clockwise).

To decrease the tension,tumn the tension unt away from you (counter clockwise).




AT R R E
i%‘IIDiﬁ@ﬁﬂ‘]?ﬁﬁ:’ﬁ[ﬂﬂﬁmﬁﬁﬁﬁiﬁﬁlﬁﬁﬁ"fﬂﬂ (EE16-9) , WKL RIFE LR

7o i fie i T s AT R TR T

Regulating the Pressure of the Feed Discs:

The Pressure between the feed discs may be increase by turning pressure lever adjusting screw No.16-8 to
the right,or decreased by turning this screw to left.

Tkt BIEHIKE
ETHEEMHFR (ES: 14-14) A5 W A S B B A e T B AR BE B TE A kLI Bh BT
B EREBRIEKE, iR K FES RS B B R RS, AEEMN BRE, HFFFH
(@S 14-14 ) ARAIFFITIE.

Chaning the Stitch Length:

Pressing the handle(Mo.14-14) on the left side of the machine. Tureing the pulley clockwise your right
hand when heard"kacha"sound means the positioning is ok.Continue rotatiing the pulley and adjust it to the stitch
length that you need.Rotating the pulley counterclockwise if adjusted too much,and repeatedly adjust to the stitch
length that you need.Release the handle(No.14-14) and then you can starting up to work,




8-13

#® st
R RE N EERABIAENME, AR,
AT REHIELIREHEE L, BFASF RN ( BS8-8) fkR, HRERNHIE
FHER M BRI AL

Replacing the Needle

Turn the belt wheel until the looper swings out of the way and open the feed discs.
With tweezers hold the needle with short groove upplace it into the needle groove in the needle bar slot
where the needle clamp MNo.8-8 hold it and push it back as far as it will go.

i eenydr s ( ES8-9)
EMAFZ ATETE G AR TR R EETER, BEEETHEITRMHIRLE, FRILA A
e 5 T S

Tighten the Needle Clamp Screw no.8-9

Mever release needle clamp more than is necessary to free the needle and before inserting the needle make
sure there is no piece of broken needle left in the groove.




/T A4 (Frame Part):




AAAR M3 (Frame Part) :

Ref.No. | Parts No. Description WE-600
1 6001 i e LR | Thread Guide System |
e GO0 i 1 hut 1
4 H003 4 Hr Follower Sheet ]
| 6004 ] e i Thread Tension Spring |
5 BO05 s £ 1% Tension Disk 2
B HO06 1] 2 R HE Thread Thension Wheel Rod |
T 6007 2k Thread Guide 1
B 6008 Eay Ok Thred Guide Stud |
G 6009 [ 55 Tap Cop I
L0 GOLD 9 I i Flastiec Cover |
11 SINN Ak Frame |
1 2 B2 ANFERE Coupler |
13 6O13 W5 22 Screw ME#8 1
14 6O14 e C Upper Cover Flicr Plate 2
&5 G015 i 22 Serew Mt 1
16 6016 O 3% 3 [t6] O-type Ring |
17 G017 JEAE Base Plate |
15 Bi1A SRS 0il Marror l
19 6019 o Coupler 1
20 G020 R 4z Serew MB#*12 H

P.S. vhdud], ks

i s ssa,

sell a Part of the component.

L

P.S. Eccentric wheel System, Regulating System are sell all, are not have

tn




Al

B. %43 (Drive Part):




B&sh 4y (Drive Part) :

a Part of the component

Ref.No | Parts No. Description WE-600
1 6021 T Wheel |
2 6022 754 e e g e Hexagon Set Serew M&#10 2
3 6023 HLED) Seald I
1 6024 il R Bearing 2
3 6025 ] Sleeve 2
f B26 A5 7R GE g 2 Hexagon Set Screw RS 2
7 6027 4825 Core Tube I
g GO2R At i Spring ]
4 6029 {hi Lo ecentrie Shaft r
10) 6030 [i] iz gt & SetScrew W4%3, 8 2
11 G021 (e Cam . Shaft |
12 6032 L Nut W 2
13 GOSA -SE A de SCrew EEAN P
14 6034 gt Spring Plafe ]
15 6035 L] o Fixed Axle I
lﬁ ﬁﬂﬂﬁ {,L ":L' Ef‘.[‘i‘lﬂ r'it.'. I!'Il‘l'l['[" l
17 6037 a4 Transmission Shaft 1
18 6038 Wk Cam |
19 6029 T4k, SRR Back Plate |
20 6040 e Screw M1/ 844 3
21 604 | FlEEp S Needle Bar Tension Post 1
22 f042 §iE &7 Screw M5*12 |
23 6043 AT Connection Rod I
24 6044 = Axie Bush |
25 6045 i Hh Slide Block |
26 BOA6 El S (i) Needle Bar Tension Seat 1
27 G047 {hig o n > Eccentric |
28 G048 i & Counterweight |
29 H44 (il B Small Fecentric Wheel |
30 6050 42 Scrow M6 12 |
31 Hila ] EELT Connect ion ]
32 6052 SO (b LodE 350 Back Plate 1
33 6053 S R Helical Gear |
34 6054 7 R e g e Hexagon Set Screw  M6#8 2
35 6055 1 i) Main Shaft 1
36 6056 g Belt Wheel 1

P.S. BB, vERMHHEEEY, Lok,
P.S. Eccentric wheel System, Connection system are sell all, are not have sell




/I:. §1 44> (Needle Bar Part):




CiF#E##+ (Needle Bar Part):

Ref. No Parts No. Description WF-600
1 6057 ARk Needle System |
2 6058 3¢ Plunger |
3 605Y ) Thread Hook I
4 (OG0 R Spring 1
f H06 1 Bt Needle I
5 BOB2 iok e iy gt Needle Bar Tension Plate Scre 1
7 6063 NEAT I Needle Bar Tension Plate 1
8 BG4 e sl Needle Clamp |
9 6065 IR £ Screw MH%8 1
10 6066 15 T b ) Plunger Nut l
11 6067 L SR AR Needle Clamp |
12 H06R i Pin |
13 6069 LA R Needle Bar |
14 BOT0 FHEERTEE CED Needle Bar Front Sleeve |
15 60T ] Frdefads (F Needle Bar Back Sleeve I

P.S. F- e i

P. S. Needle System is sell all, is not have sell a part of the component

Jo SR




(D. 254 (Nooked Needle Part):

10




DA ¥ 34y (Nooked Needle Part) :

Ref. No Parts No. Deseription WE-600
1 6072 B El Hook Needle |
2 6073 dig Serew MA*8 |
3 G074 e 24 Serew Ma3skb 5
1 BO7T5 A Lube Sleeve l
5] 6076 o Plate |
5 GOTT i AEF Looper Shaf't 1
T GOTH LR SR S Roller Cam Assembly l
= B0TY yE AR Looper Frame 1
9 6080 =l Collar 1
10 GOERE g &2 Screw M4#12 !
| ] 6082 ENETH Front Crank Shaft I
12 6083 BRIEE Ball Arm Assembly |
13 G084 gk &2 Screw MR 1
14 G085 i Washer 1
15 BOSG Fir A 0 5 e Front Crank Shaft Fixed Seat 1
L& GOST il & Bearing 2
17 GRS fer tH Back Crank Shaft ]
| & H0HY It 2 1 o e Back Crank Shaft Fixed Seat |
14 6090 Hhop Follower Sheet I
20 6091 gt 22 Screw MB*16 1
21 6092 ALASLA5 R Double Collar 1
2 B093 A Couple Shaft 1
23 6094 i Serew M5*1 3

11




/E. 2 H ¥4t (Feeding Part)1/2:

12




EiX ¥l (Feeding Part)1/2:

Ref.No | Parts No. Description WE-600
1 G095 T ] Back Cup |
2 BY9E T L Shaf't Assembly 1
3 BOYT Ao EME S Hexagon Set Screw ME=d 2
1 (098 AR5 ] 5 fie Advance And Retreat Fixed Plate |
B HOBY R (PUffth)  Advance And Retreat Wheel 1
f 6100 PEiRSEA A Advance And Retreat Wheel Outer Ring a
T G101 PN B2 Hexagon Set Screw M6 B
H G102 gt & Screw 1/8%44 24
9 6103 Ltk [eum |
10 6104 HER4E SR Advance And Retreat Wheel Outer Ring 1
11 6105 i Roller Pin [
12 6106 iR Roller Soring |
13 6107 iR ik Roller E
14 6108 it o4 Screw 1/8*44 |
15 6109 HEEF (MUMHR)  Advance And Retreat Wheel 1
16 6110 i (il Plate |
17 6111 Bk Slide Block I
18 6112 i &% Screw M5 €5 fif gt £ l
19 6113 ht (U da i) Plate l

P.S. BEiB#H i e dee

P. 5. Advance and Retreat system is sell all,is not have sell a part of the

component

.'IL, ITI ‘:jl-: 0




/E. 24 (Feeding Part)2/2:

14




EiX Bl (Feeding Part)2/2:

Ref. No Parts No. Description WEF-600
| 6114 WE Nut M6 |
2 6115 T FT g il Rod End Bearing 1
3 G116 g 27 Borew Ho*16 2
1 6117 e o2 Connecting Screw |
h G118 4 il Rod End Bearing |
§ 6119 i Pin 1
7 6120 e Eh Connection Block |
& 6121 jTHRE Eccentric Shaft I
4 6122 aE Sealed |
10 6123 Bl Collar I
11 6124 B 22 Serew Ma*10 l
12 6125 ISR RS Positioning hook l
13 6126 R Spring I
11 6127 T-#h The handle |
15 6128 gk #2 Serew M5+10) l




(F.
FERT# 34} (Pressing Front Wheel Part):

16




FIEEI 344 (Pressing Front Wheel Part):

Ref.No | Parts No. Description WF-600
| B129 AN HTIE L L Batch Sell |
i B130 He B 1 Pressing Foot Seat |
3 6131 NEFAE Small Dial 1
1 6132 Ml Bearing |
5 6133 s TR Pressing Foot Wash 1
§ 6134 i £ SCrew /8 I
T G135 it & SCrew ME#15 |
8 6136 LR Feed Disc Arm 1
9 6137 N Tapped Rod
10 Hla8 [ Nut U [§ |
[ 1 B139 i &2 Screw ME#() |
12 6140 [ Sealed 1
13 G144 EE R shaft Disc Arm 1
14 6142 F 4T Pressure Lever |
15 6143 s Slide Block |
16 6144 W 22 Screw ME*15 |
17 6145 RS Disc Arm |
18 6l46 A Ex Tension Spring |
19 G147 {E Pin |
20 6148 15 12 9E Rubber Stopper I
21 G149 e AR Pull Rod |
22 G150 ERE T Base Shaft 1
23 6151 S b [ Sealed I
24 Glo2 JLh Base Shaft Block |
25 6153 el Collar |
26 6154 g2 Screw M58 |
27 6155 e tiikE Base Shaft Table 1
28 G126 e Scrow ME®16 |
29 6156 P A The sliding channel 1

P.S. HefiiEh s e, oep

P.S. Pressing Eoot System is sell all, is not have sell a part of the component

17




Ci.ﬁfﬁﬂ’fi}(f}riviﬂg Qil Part):

18




G. T ih# 43 (Driving 0il Part):

Ref.No | Parts No. Description WE-600
I 6145 VA Gear |
2 6146 W 22 Screw W68 2
3 6147 W AT Worm |
4 B148 B Core Tube |
& 61419 T A Lubricantion Pipe |
6 6150 i NEE 0il Pipe I
7 6lal it &2 Serew WEk12 ]
8 G152 Bl B4 1 5 Dummy Ring |
Y 6153 fis B Dummy Ring |
10 6154 it [ 0il Net t
11 6155 Vil S Jes Driving 0il Seat I

19




/H. Ao (34 (At tachment Part):

20




H. o4 (Attachment Part):

Ref.No | Parts No. Description WF-600

1 6135 i 24 Serew 15/ 16%31 2

= 6136 4 by Follower Sheet 2

3 6137 B ) 1 b Guide Connector 1

4 6138 i fi Guard Connector |

5 6139 5 ) Tapped Hole I 2

3 6140 g 2 Serew M5%10 2

7 6141 Ak b Loose Thread Block |
6142 Fov i, Loose Thread Seat |

9 G143 e 2, Screw Ma*12 I

10 6144 g Screw MA%10 |

21




22




